
R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 1 of 12

MAHARASHTRA POLLUTION CONTROL BOARD
Tel: 24010706/24010437
Fax: 24023516
Website: http://mpcb.gov.in
Email: ast@mpcb.gov.in

Kalpataru Point, 2nd, 3rd
and 4th floor, Opp. Cine
Planet Cinema, Near Sion
Circle, Sion (E),
Mumbai-400022

RED/M.S.I (R22)
No:- Format1.0/AS(T)/UAN No.MPCB-
CONSENT_AMMENDMENT-0000019572/CR/2603000038

Date: 05/03/2026

To,
M/s. R.L.Chemical Industries Pvt. Ltd.,
Plot No. B-1 & B-2,Chemical Zone MIDC, Ambernath
Tal- Ambernath, Dist- Thane Your Service is Our Duty

Sub: Grant  of  Amendments  in  Renewal  of  Consent  to  Operate  under
RED/MSI Category

Ref: 1. Consent to Operate accorded by the Board vide No. Format 1.0/AS(T)/
UAN No. MPCB- Consent-0000189381/CO/2403001922 Dated 19/03/2024
Valid upto 31/03/2026.

2. Old Consent to Operate accorded by the Board dtd. 11.10.2001 valid upto
31.03.2006.

3. Application  for  Amendments  in  existing  Consent  to  Operate  vide.
No.MPCB_AMMENDMENT-0000019572 dt.12.02.2026

Your application No.MPCB-CONSENT_AMMENDMENT-0000019572 Dated 12.02.2026
For: Grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject  to  the  following terms and conditions  and as  detailed  in  the
schedule I, II, III & IV annexed to this order:

1. The Renewal of  Consent with amendments granted for the period up to
31.03.2031

2. The capital investment of the project is Rs.6.8149 Crs Crs. ( )
3. Consent is valid for the manufacture of:

Sr
No Product Maximum

Quantity UOM

Products
1 Mandelic Acid 5.2 MT/M
2 Cyclandelate 0.5 MT/M
3 Methanamine Mandelate 2 MT/M
4 D(-) Mandelic Acid 2.6 MT/M
5 L (+) Mandelic Acid 2.6 MT/M
6 R(+) Alpha Phenyl Ethylamine 3 MT/M



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 2 of 12

Sr
No Product Maximum

Quantity UOM

7 S(-) Alpha Phenyl Ethylamine 3 MT/M
8 Recovered Solvent 0.2 MT/M
9 Packing and Repacking of Fine Chemicals 50 MT/M
10 Purification of crude 1-(1-Napthyl) Ethylamine (98%) 10 MT/M
11 Purification of Mandelic Acid of Purity 99% 20 MT/M

(*  The product  at  Sr  No.  9  to  11 -  (Only  Packing,  Repacking of  Fine Chemicals,
Purification  of  Crude  1-(1-Napthyl)  Ethylamine  (98%)  to  99.5% by  distillation  process
and  Purification  of  Mandelic  Acid  of  purity  99%  to  99.5%  by  blending  and  mixing
activity  shall  be  carried  out  without  any  chemical  synthesis  process.)

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr
No Description Permitted (in

CMD) Standards to Disposal Path

1. Trade effluent 8 As per Schedule -I Partly recycle 2.0 CMD
& partly CETP 6.0 CMD

2. Domestic effluent 4 As per Schedule - I On land for gardening
5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

1 S-1 Boiler (0.6 TPH) 1 As per Schedule -II

2 S-2 Thermopack (02 Lakh
Kcal./Hr) 1 As per Schedule -II

3 S-3 Thermopack (1 Lakh
Kcal./Hr) 1 As per Schedule -II

4 S-4 Thermopack (2 Lakh
Kcal./Hr) 1 As per Schedule -II

5 S-5 D.G.Set (125 KVA) 1 As per Schedule -II
6 S-6 Process Vent -1 1 As per Schedule -II
7 S-7 Process Vent -2 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr No Type of Waste Quantity UoM Treatment Disposal

1 NA 0 --NA-- NA NA
7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for

Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

Sr
No Category No./ Type Quantity UoM Treatment Disposal

1 35.3 Chemical sludge from
waste water treatment 5 MT/A Landfill after

treatment CHWTSDF

2 28.3 Spent carbon 15 MT/A Incineration CHWTSDF



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 3 of 12

Sr
No

Category No./
Type Quantity UoM Treatment Disposal

3 20.3 Distillation
residues 10 MT/A Preprocessing/Co-processing

/Incineration

Co-processor
through

Authorized
Preprocessor/

CHWTSDF

4
37.3
Concentration
or evaporation
residues

50 MT/A Landfill after treatment CHWTSDF

  
8. The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry.
9. This consent should not be construed as exemption from obtaining necessary NOC/

permission from any other Government authorities.
10. Industry  shall  not  carry  out  excess  production  or  produce  new products  without

Consent to Operate or without Environmental Clearance wherever if requires
11. Industry shall obtain prior permission of Director of Industrial Safety & Health (DISH).
12. The  applicant  shall  properly  collect,  transport  &  regularly  dispose-off  the  Hazardous

Waste  to  CHWTSDF,  in  compliance of  the  Hazardous  and other  Waste  (M & TH)
Rule-2016 through online manifest system.

13. The industry shall install continuous online monitoring system as per CPCB Guidelines
and connect to the Board server & data to be transmitted directly from Data Logger to
the Board server. The industry shall install separate energy meters to the pollution
control systems.

14. Industry shall comply the Boards Circular dtd. 05.02.2020 for use of cleaner fuel.
15. This  Consent  is  issued as per  the delegation of  powers to  HOD vide Office Order  No.

12/2020 dated 23/12/2020

This  consent  is  issued  on  the  basis  of  information/documents  submitted  by  the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 125000.00 TXN2511005750 29/11/2025 Online Payment
 Copy to:



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 4 of 12

 
1. Regional Officer, MPCB, Kalyan and Sub-Regional Officer, MPCB, Kalyan II
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 5 of 12

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As per your application, you have segregated trade effluent into weak stream &

strong stream and provided Effluent Treatment Plant (ETP) comprising of:
i) Strong COD/TDS stream of 2.0 CMD - Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary Clarifier/Primary Settling Tank) .,  Multi  effect evaporator (1 stage) with
design capacity of 5 CMD followed by Sludge treatment. The MEE condensate is
treated in weak stream ETP.
ii) Weak COD/TDS stream of 6.0 CMD -  Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank),  Secondary  (Activated  sludge  process),
Tertiary (Pressure sand filter, Activated carbon filter), Sludge treatment (Sludge
drying bed) with design capacity of 10 CMD.

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  so  as  to  achieve  the  following  standards  prescribed  by  the  Board  or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

 

  

Sr.No Parameters Limiting concentration not to exceed in
mg/l, except for pH

(1) pH 6.0 to 8.5
(2) Oil & Grease 10
(3) BOD (3 days 27oC ) 100
(4) Total Suspended solids 100
(5) COD 250
(6) Arsenic 0.20
(7) Chromium(Cr6+) 0.10
(8) Lead 0.10
(9) Cyanide 0.10
(10) Phenolics(C6H5OH) 1.0
(11) Sulphides (as S) 2.0
(12) Phosphate 5.0

(13) Bioassay Test 90 % survival of fish after frist 96 hours in
100%effluent

(14) Total Dissolved Solids 2100

C] Industry  shall  recycle  2.0  CMD  treated  effluent  into  the  process  for  various
purposes  and  remaining  6.0  CMD  shall  be  discharged  to  CETP  after  confirming
the above standards.

D] The  industry  shall  install  continuous  online  monitoring  system as  per  CPCB
Guidelines and connect to the Board server & data to be transmitted directly from
Data Logger  to  the Board server.  The industry  shall  install  separate  energy
meters to the pollution control systems.

 



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 6 of 12

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 4 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

 
Sr.No Parameters Standards (mg/l)

1 Suspended Solids Not to exceed 50 mg/l
2 BOD 3 days 27oC Not to exceed 30 mg/l

C] The treated sewage shall be soaked in soak and overflow of any used on land for
gardening within premise after  confirming above standards.  In  no case,  sewage
shall find its way outside factory premises.

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine pits
or boiler feed 12.00

2. Domestic purpose 5.00

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 13.00

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 3.00

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

 



R.L. CHEMICAL INDUSTRIES PVT LTD/UAN No.0000019572 /QMS_P06_F02/00 Page 7 of 12

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/pro

posed

Stack
Height(in

mtr)

Type
of

Fuel

Sulphur
Content(in

%)
Pollutant Standard

S-1 Boiler Stack 11.00
LSHS

30
Kg/Hr

1.0
TPM 150

Mg/Nm3

SO2 14.4
Kg/Day

S-2 Thermopack Stack 11.00
LDO
30

Kg/Hr
1.2

TPM 150
Mg/Nm3

SO2 10.4
Kg/Day

S-3 Thermopack Stack 11.00
LDO
18

Kg/Hr
1.2

TPM 150
Mg/Nm3

SO2 10.4
Kg/Day

S-4 Thermopack Stack 11.00
LSHS

30
Kg/Hr

4.5
TPM 150

Mg/Nm3

SO2 6.5
Kg/Day

S-5 DG Set Acoustic
Enclosure 2.50

HSD
20

Ltr/Hr
1.2

TPM 150
Mg/Nm3

SO2 3.84
Kg/Day

S-6 Process Vent Scrubber 11.00 - - Acid Mist 35
Mg/Nm3

S-7 Process Vent Scrubber 11.00 - - Acid Mist 35
Mg/Nm3

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP
Act,  1986 and rule made there under from time to time/ Environmental  Clearance /  CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control equipment